

# CERTIFICATE OF ANALYSIS

Product Name: NON-WOVEN CP WIPER  
 Product Part Number: WIP-NW-CP-68-9-300-MS (600-0510)  
 Product Lot Number: 20006-CP68-20008  
 Date of Manufacture: Jan 8, 2020  
 Customer PO Number: POR138287 (P-7244-19)  
 Origin of Product: China

This certifies that the above product has been processed in accordance with the factory operating procedure and specification, and this has been inspected and/or tested in conformance with the following requirements.

TEST	RESULTS	SPECIFICATION
<b>Basis Weight</b>	70 gsm	68 ± 4 gsm
<b>Thickness</b>	0.28 mm	0.27 - 0.34mm
<b>Dimension</b>	22.9 x 22.7 cm	22.2 ~ 23.5 cm (9") / 29.6 - 31.4cm (12")
<b>Absorbency Capacity</b> ( <i>IEST-RP-CC 004.3</i> )	299 ml/m <sup>2</sup>	≥ 250 ml/m <sup>2</sup>
<b>Absorbency Rate</b> ( <i>IEST-RP-CC 004.3; Drop Disappearance mtd</i> )	1.0	≤ 1.0 sec
<b>APC ( ≥ 0.5 um)</b> ( <i>IEST-RP-CC003.2; Helmke Drum Test @10rpm</i> )	82 counts/pc/cfm	≤ 200 counts/pc/cfm

Signed:  \_\_\_\_\_

John Hensley, Integrity Cleanroom

Date of Certification: **28 April 2020**